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i d #L2 HE 902035 3.7V 600mAh 2. 22Wh
B 5o 4 AR Chinese
NameofSample [ ¢ 5 Rechargeable Li-ion Battery 902035 3.7V 600mAh 2. 22Wh
English
GRCE N 1120100188
Sample No.
EX i IRGEERFEHL AT A )
Consignor DONGGUAN GANFENG ELECTRONICS (0. , LTD.
LY i TR T AT L2 T
Manufacturer DONGGUAN GANFENG ELECTRONICS €O., LTD.
B 7k WETT e o0 TR DT Bia fim it it 15 b8 R b ofl )

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3

B R AT BREI CX T el e i e ot kS RIbRiEF )
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3

£ LS e i g

A#W s Ui WIRLH R SRS
ppearance Blue f’]aslic film shell

HaiEg 8 AL 0 4 2020~

Accepted Date

2020-10-15 10-22 ~ 2020-11-25

Test Date

HoRA B

fei FLLRSEAEL s A G ey s plvidi s AN 70 b o A i TR

Altitude simulation, Thermal test, Vibration, Shock, External short

Test Items circuit, Crush, Overcharge, Forced discharge
et e e S VRl Gl £ I G R el o e ol [ R uU/’I“U)r/Jd‘FFTﬂB)% :
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3riff 3Kk . :
KR 2E#  |The sample has passed the test items of UNITED NATTONS Rw,mmendd. op&-on, the
TRANSPORT OF DANGEROUS GOODS” Mawal of Tests and (r]tm ia QT/QG/A( lO_/lfl{'fRev. 6
Conclusion Amend. 1 38.3 f § . _1
A H I (Date) | 32020 14727
P nf f HE LA S HE i Rechargeable Single Cell Battery. / 1 ‘*.F,‘ s
/. ) N M A 3 R \ 41
Comment S
& iR e / B L Ay
Consignor 218000
Address Post Code
B = @ F A% é@ % '@}ﬁ
Approver: ’b - Checker: Compller
R

Title:

Gl T FR)T (Vice chief engineer)
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Name of Test

W RERRIATELERT

Standard requirement or The

g R

AR EE#

&ix

No. —— Clanse Number of Stardard Test Result | Conclusion | Remark
W OCT fabS Tetma s de s 10 W56 by
AR AILJJIU}? ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 ?a}jf‘J& 1 "
1 Altitud AL L i ) See Appendix 1 ok /
: 1tu ‘e UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Scetion
38.3 Test 1.1
WEDT IR COCT b Setig it e 015 X405 b
g AET-EY ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | LI} & 2
2 il g 2 See Appendix 2 % /
Thermal test LN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Section :
383 Test T.2
eI o ke e et i A 15 R ke
ﬁﬁ} HE Y ST/SG/AC. 10/11/Rev. B Amend. T 38,3 ()LI.KH {\L\ 3
3 . . W3 5 See Appendix 3 Ak /
Vibration N Manual of Tests and Criteria L . Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Section )
8.2 Test T.3
5 O T e D
ik AET MY ST/SUAAC Wi 4
4 Shock g 4 o See Appendix 1 k& /
oc UN Manual of Tests and Criteria Passed

JACT0/11/Rev. 6 Amend. 1 Section
38.3 Test 1.4

- A %
External short
circuit

PR R TIERS T BT we Ny
i) ST/SG/AC. G411 /Rev. 6 Amend. | 38,3
Il
wial of Tests and Criteria
J10/11/Rev. 6 Amend, T Sectiun
T.

WLk 5
See Appendix

i

Passed

HE

; P RERS D@ i duct wlag Ak
HEFHEY) ST/SG/AC. 10/LL/Rev. 6 Amend. | 38, 2
BUIST. 6

W 6

6 Criish o See Appendix 6 otk /
rus UN Manual of Tests and Criteria ST
S Passed
ST/SG/AC. 10/11/Rev. v Amend. T Seclion
38.3 Test 1.6
WEO I XA IGBS S g @l 1 iR Ay
O] ALFHEY ST/SG/AC 10/ 11 /Rev. 6 Amend. 1 38,23 | TERH 4 7
7 ByeT. 7 See Appendix 7 ks /
OverCharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Scction
S8.3 Test T.7
O OO0 ik Do it ed 10 LU b
AT ST/SG/AC. 10/11/Rev. 6 Amend. | 38. 3 Iyl ]”-’\} %8
G G R K I ;
8 4T 8 See Appendix 8 Ok /

Forced discharge

LN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 6 Amend. | Section
38.3 Test 1.8

Passed

W R
Test Environment
Condition

IRBERE :20°C-25°C ; ABERLSE : /%
Ambient temperature:20°C-25°C;Ambient humidity:/%

2 AR AL
Subcontracted Test
Condition

AR B
Test Item

razwE | BH

Subcontracted | Name

Laboratory b

/
/ R4 y
Post Code
/ w75 /
Address Tel
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F5 1 AR B L AR fei JSE AL
No. Name of Test Items | Ajtjtude simulation
. . RIE AT Bef RE B Aft
#e | #aRE B Bofore REE A g3k [MABE| 1
%5 Sample Status RE iR 3 RE FF#H/E | Mass Loss [ Residual |3
Sample Mass ocv Mass ocv OCV  [Other
No. /g Y% /g Y, /% /% Event
001 s 16114 | 417 | 116095 | 4.17 0.02 | 100.00 | ©
1CYC Fully charged . . 1 9 . ¥ .
002 | et ol ansio | 417 | 11,5080 | 4017 0.02 | 100.00 | ©
003 | eEERe |11 s2m2 117 | 11.5260 | 4.17 0.01 100.00 | ©
004 | em®ml ol ansssa | 417 | 105335 | 4 1f 0. 02 100.00 | ©
005 | et oo iuassa | a7 | 1ns3es | 417 0.02 | 100.00 | ©
006 | srooremsl | 11, 4pg4a|ET 4 (7N 4005 fea. 17 0.02 | 100.00 | ©
007 | et ®mE ] 6289 | 417 | 116264 | 417 0. 02 100.00 | ©
008 | pswure®e ol anares | a7 | a2 | 407 0. 02 100.00 | O
009 | e e il 11, 5721 g 1781 s708 | LA 0.01 100.00 | ©
010 | yriem®®l 1 114796 | 417 | 114780 | 417 0. 01 100.00 | ©
/j\ I\‘/I\ I, This spul(;‘rlir;)llL:)nlklun,!I ly
&k LR V-RA DR R-E PR K -k, LAA. LMK, LE. &K,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 9 BRRE LA | AR
No. Name of Test Items Thermal test
e kA SR Dol RIE Aler | e gaq x| #1425 24w
%5 Sample Status RE | FRVUE RE FF#& 9, /& | Mass Loss| Residual | L%
Sample Mass ocv Mass ocv OCV |Other
No. /g /N /g A% /% /% Event
001 | ekl 116095 | 417 | 116048 | 414 0.04 | 99.28 | o
002 | oGuEERL of11s089 | 417 | 115040 | 414 0. 04 99.28 | o
003 | | GurERt ol 1ns260 | 417 | 115208 | 414 0.05 99.28 | 0
004 | o foBBRN ol nssss | 417 | 1nsess | 414 0. 04 99.28 | o
005 | oo GuEBRL ol1s36s | 417 | 115319 | 414 0. 04 99.28 | o
006 | s | 114675 | 417 | 114622 | 4.14 0. 05 99.28 | o
007 | porier Rl ol une2ed | 417 | ne22 | 414 0. 04 99.28 | o
008 | seoro st lgeR 1. 4772 L17 | 114727 | 4. 14 0. 04 99.28 | o
009 | pyorrme | 1ns708 | 417 | 115659 | 414 0. 04 99.28 | o
010 | sy por Bl | 11,4780 L1700 | 11,4735 | 4014 0. 04 99.28 | 0

J\ F,/»), [1 Ihis .\;pn(‘(‘. intentionally
~ lelt blank

HiE: LR V-RA D-fRk R-LEL F-RK 0-AMF. RRA. AWK, LA, LAK.,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B3 g BRRE 54 | K9
No. Name of Test Items | Vibration
B | HERA R before | KB AN Lggank | MAbE | S
%5 Sample Status RE FROE| FE FF#&-#, /& | Mass Loss | Residual | 3
Sample Mass ocv Mass OoCV OoCV Other
No. /g IV /g /V 1% 1% Event
001 | B il 16048 | 414 | 116047 | 414 0.00 | 100.00 | o
002 | oo ERL 15040 | 414 | 115040 [ 4014 0.00 | 100.00 | o
003 | eSumsrt 115208 414 | 115200 | 414 0.00 | 100.00 | o
004 | o orERl olins2ss| 414 | 10526 | 414 0.00 | 100.00 | o
005 | oGuEERL Colinssie| a4 | anssin | 414 0.01 | 100.00 | o
008 | piliosBAN 111 4692:lmee i A g g, 14 0.00 | 100.00 | o
007 | LBl ofine2ze | a4 | 1ne2e | 414 0.00 | 100.00 | o
008 | eaem®Rl o linarer| 44 | 1naes | 414 0.00 | 100.00 | o
009 | LsGuEERl o f11.5659 | 414 | 11.5660 | 4. 14 0.00 | 100.00 | o
010 | it ossml 1114735 | 414 | 114731 | 4,14 0.00 | 100.00 | o

This space intentionally
left blank

M ]C '/J‘s [’

HiE: LR V-RA D-f#A R-2E F-R K 0-R#k. LRA. LMK, LHE. LAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ) AR B L A whiiti
No. Name of Test Items Sholk
RIEA] Before RIS After
#a | mags : 2 FERE | MAewE | L
1 N =2 z = " i 41
4 Samiple Status RE | FRLE| RE FF#&, )5 | Mass Loss | Residual | ZL
Sample Mass ocv Mass OCV oCV Other
No. /g A% /g IV 1% 1% Event
—
001 | o it Re ol 16047 | 414 | 116051 | 4.14 0. 00 100.00 | o
002 | o i ERE b soa0 | 414 105046 | 414 0.00 | 100.00 | o
003 | oirri e b4 | a4 [ unsnn |44 0.00 | 100.00 | o
004 | oyl Bl ol is2se | 414 | 115297 | 414 0. 00 100.00 | o
005 | oyt Re olinssin| 414 | 115330 | 414 0. 00 100.00 | ©
006 | sareroeil | inae2| 414 [ 114637 | 414 0. 00 100.00 | o
007 | peaioe®®l 116226 414 [ 116228 | 414 0. 00 100.00 | ©
008 | sse et ml b nnazes | 414 [ 1nams | 414 0. 00 100.00 | ©
25CYCTE TN i o
()09 25CYC Fully charged 1 1. hbh() /1‘ ]/1 1 l Qh(’)h 4. I /l () ()O 100. OO (0]
250YCHE & s
010 | yoreporrt Solihars | 414 11.4743 | 4.14 0. 00 100.00 | o
j\ T"EFWS spuﬁf\'.lil:)tltjlr:]lkimml ly
FoE: LR V-IRA DMK R-20% F-A2 Kk 0-A iR, LRAA. LMK, L. Ak,
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SRICI Testing Co., Ltd. Test Report—Appendix

i 5 HRA B 2 A S1je1 B
No. Namie of Test [temis External short circuit
. ) ] KRR ORGSR
Hath s HRRE s Loy EITEX
! r mper:
Sample No. Sample Status ax. exte n/aoc RIRPSIES Other Event
1cYC e il 55
001 1CYC Fully charged 55.4 O
. 1CYCHE4 711 -
002 1CYC Fully charged 59.0 0
. 1ICYCH e Tl 57 5
003 1CYC Fully charged 57.5 e
ICYCHEAS et =
A g bl
004 1CYC Fully charged 97.3 0
ICYCC A e rkie)
005 1CYC Fully charged 27 8 0
25CYCHEAs f s
006 25CYC Fully charged 27.3 -
25CYCIEA Tt =
007 95CYC Fully charged 97. 4 0
25CYCHEN: TR @
008 25CYC Fully charged 6.3 0
25CYCER R =7
009 25CYC Fully charged 7.0 0
ARCY LS 45 1
010 26CYCHEAT AL V.3 0

25CYC Fully charged

PLR 4517

This space intentionally left
blank

& DRk R-BUR F-R K 0-RMIK. AAK. LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

NO. 1120100188
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i 6 R B 4 AR $ I
No. Name of Test Items Crush
pams | paxs | WERERGERE i,
Sample No. Sample Status ’ C P Other Event
il 1CYICCY5C(')0/$6 ()qugd(il ty 20.5 0
012 LCKC 50k Corpnits 20.2 0
013 LEYG 50% Capaaity 20.9 0
01 N (:3;(?1 ty 20.5 0
015 578 ok St 20. 1 0
016 J5CHC 504 Capaoity 20.0 0
OL7 zac?(m)(o) QTTI ty 20. 2 O
018 J5CYC 508 Capuoity 2.5 -
019 2501C 508 Coppi s 20.3 0
o= 2760\{&;“21){;‘31” 20.1 0
LT 44 This space intentionally left

klank

#ix: D-MRAR F-AK 0-RMIA. LALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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B5 . BARA LA |
No. Name of Test Items | Oyercharge
GCE R o R A& AR R
Sample No. Sample Status Other Event
021 ICYéC;S;Efzﬁggge(l Q
N
022 1CY(1‘,C:‘€ﬁ,\;L(?EzIa%ged t
N
023 ICY(IIOF{S]}L]‘,V#ZE;%ged &
024 LCHC Pelly ahaged 0
025 250YC Fults oharged 0
026 25(’;22(?‘{11}\1)\%({5;;?;,7((1 0
027 23(‘3??5;ﬁi:ﬁ:i:?god -
uae l’)(f:{';fﬂ)l ffﬁigigm )
DLF 24 This space intentionally left blank

&i: DMK F-AL K O0-RfFIR. TAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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=4 b B
B% g RAEE AR | Bl
No. Name of Test Items Forced discharge
s BB A .
S-SR} -3
Sample No. Sample Status Other Event
. 1CYCHE 42T
029 1CYC Fully discharged O
, 1CYCHE AT L
030 1CYC Fully discharged 0
031 1CYCHE 4TIl
* 1CYC Fully discharged O
i ICYCHEAS I,
032 1CYC Fully discharged 0
: 1CYCTE A
033 1CYC Fully discharged 0
) 1CYCH A i He
034 1CYC Fully discharged Y
) 1CYCHE 4T
035 1CYC Fully discharged %
; LOYCHE A
036 1CYC Fully discharged O
: 1CYCHSE 42 i
037 1CYC Pully discharged 0
‘ 1CYC5E TR0
038 1CYC Fully discharged 0
, 25CYCHE Al el :
039 25CYC Fully discharged O
26CYCHE A0
040 25CYC Fully discharged Y
25CYCHEAT
041 25CYC Fully discharged O
25CYCHEA IR
042 25CYC Fully discharged Y
, 25CYCTEATH
043 25CYC Fully discharged Y
25CYCHEAT A
044 25CYC Fully discharged 0
_ 25CYCIEATROL
045 25CYC Fully discharged 0
25CYCH TR
046 25CYC Fully discharged 0
25CYCHE4TR0L
047 25CYC Fully discharged 0
25CYCHEATR0L
048 95CYC Fully discharged 0

HiE: DK F-AL K O-RMAR. RATK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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